


Capri

Collection Solid 342

Technical data sheet

GENERAL		
Composition	47%PC + 42%CO + 11%PL	
Roll width	140cm	
Roll length	+/- 40m	
Weight	680gr/m	
TESTS	METHOD	RESULT / U.M.
Martindale abrasion	UNI EN ISO 12947-2	45.000 cycles
Pilling	UNI EN ISO 12945-2	3-4
Fastness to light	UNI EN ISO 105 B02	4-5
CERTIFICATS		
CLEANING INSTRUCTIONS		
		
REMARKS		
<p>***INTENSIVE DOMESTIC AND CONTRACT USE***</p> <p>Slight colour differences between production batches can occur.</p> <p>The test results only apply to the samples tested.</p> <p>Buvetex can't be kept liable for inappropriate use of the fabric.</p>		